MHE UL LU =3 j.i N‘U'.AJCT T""i?i

war

36“{ RIDING MOWER MODEL 5188-1500

-t RERWHITE

RED
L N st | B U
) / BLUE RLaCK
3 ,Rirg - BLACK
eb RED— 1 ~
S ‘*_;59 \ BLACK VS
5y g~ vewow ?
< .
| BLACK
"
¥~
A

==
o7 | O
S
2;3\ z WIRING DIAGRAM

This diagram (s degigrned to be used 8BS & v ng disgram,
W racommand that unliess you ure fully guslitisd 1o mehe
repairs an the alactries! system on this uit, you jake it tos
COMROMIBNG repairman {or sush wark o adiustments,

4 @EN

36" RIDING MOWER MODEL 5188-1500

Key Key
No. | PartNo, | Cimeriprion Mo, | PmtNe, | Flescription
1 33483 Ammater 0 48877 Mt (Lockaut Bwitch Par
2 40887 Switeh w/Knob, Headlamp 21 A5RTE Latkwashar (Leskeut Swich Part)
3 40778 {  Knob, Haadlamp Switch 22 41204 1 Switch, Lackout
i 4 44745 Swritct: w Ways, ignition 23 48881 Wire Assembly. Dechk Switeh
P4 138667 Lockwasher {Switch Part) 24 42078 Wire Assumily, By-Pass
& 48140 Locknut [Switch Part) 25 Y 20388 Lpckaull, Hex, B7/18.24 Thd
7 36288 |  Key, lgnitlan 26 130638 “Lockwasher, Split. §/15 1o,
5 48744 |  Wire Harness Assembly 27 | 8424216 | Locknut, Hex, %-20 Thd
9 49213 Fuse 28 1218871 *Scraw, Hex N, %-20 ¢ %4 in.
0 Lyt Wing Nut, Mylock, %-20 Thy ! 9 444633 Bolenoid
{ 11 ‘ SRS *Flagwaghar, W In. 30 | 2413447 Lowknut, Hex, 5/718- 18 Thd
PR T3 Y Bracket, Bettery Hold-Town 3%} AGTR4%  Bratkel, Switth Mounting
Yia b Nut, Kegs, 14-20 Thd . 32 Engine Par
5 o Gap. Gattavy 32 41482 Wire Clip, Press
16 ek 1y Fattary 34 44815  Wire Assembly, Headlamp
V6 { T10386 3 *Carrisge Bolt, %4-20 % % In 3B 44038 1 Headiamp
1?7 ITHIBG ] Mut Keps. 571618 Tha 36 428821 Clip, Meadlamp Mouniing
118 128217 § *Carriage Bol, 577618 x & In. ar BOREE | *Beraw, Tap, No, 10-18 » 16 1o,
l1e 40234 | Rod, Bavery Hoid Down {

*Standard Hardwaze ters--May Be Purchasad Lovally




3
s
s
c
c
« N
o
o
ALL UNNUSBERED z
TTEMS ARE INTERCHANGEABLE -
WITH OPPOSITE SIDE o
S
L. T o "
® ® * -
36" RIDING MOWER MODEL 5188-1500 B
[ Koy N [key Rey
Mo | FartNo. | Deseription No. | Part No. | Deseription No.| PartNo. | Desoription
1| 48812 | Gas Tank 28 | 43953 | Spacer S6| 49653 [ Pivot Block
2 41008 | Ciip, Gas Line ] 43980 | Rod, Clutch . 56 239483 Kaob, Gear Shift
3 50118 | Gas Line 30 4927 | Spring, Main Drive S7 | 271172 | Nut. Hex, Keps, %-20 Thd
F) Engine | See Footnots Below an 122207 |*Screw. Hex Hd, %-16 x 3 In. 58 121979 | “Screw, Hex Hd, %-20x 3 in
5 42989 | Gii Drain Tube 3z 40223 | Pulley, Backside kier 59 43991 HBelt Guide, Transaxic Rulley
& 23700 {*Pipe Plug. % In. 23 39314 { Retainer, Drive Belt, Backside idier] &0 120228 | *Screw. Hex Hd, 5/16-18 x 55 in
7 18413447 § iLocknut, Hex. 5/16-18 Thd 34 49648 | Spacer, Backside idler 81 49651 Bracket. Axle. LH.
8 | 120638 |*Lockwasher. Spfit, 5/16 In 35 | 120394 {*Fiatwasher. % la. G2 | 180080 | *Screw, Hex M, 5/16-18 x 1%+ 1o
a 46896 | Tube, Muffier 38 39454 | v-geli 82 122007 | *Scrow, Hex Hd, 5/16-18 x % in
10 85776 | totknur 37 28545 | Pulley, Tronsaxie ! 64 49682 Brackei. Stabilizing -
11 48925 | Support, Muffiar 33 | 431787 | Key, Woodruff, No. 61 t B85 49650 | Bracket, Axie, R.H. B
12 46708 | Buffler 33 | 120380 [*Flatwasher, Split. % In. | ] 39385 | Spring. Brake Return
13 | 122040 { Screw, Hex Hd, 5/18-18x 1% In 4% | 180020 PScraw. Hex Hil, %4-20 X 3 in. 87 40334 Hub Cap
14 50853 | Bel: Guide, Blade Driva A1 49885 | Foot Ped, Left €8 36625 "E” Ring. % In
15 42806 | Belt Guide, Trangexle Drive Batr 42 H0851 | Main Frame 69 642 | Flatwasher
18 | 271184 | Nui Hex, Keps, 5/36-18 Thd a3 68588 | Decs!. Parking Braks 70 42815 | Flztwashar, % in,
17 20386 | *Flatwasher, % In 44 |, 51088 | Foot Pad. Right kil 41104 { Wheel & Tire Assembly, Rear
18 | 33200 | Kev. Engine Pulley 45 43367 | Arm, Parking Srake 7z 39828 | Key. 3/18x3/16x 2L In
13 1 123857 | *Screw, Hex Hd, 7/16-20x 1 In. 48 434983 | Spring, Parking Hrake 73 40124 "L Bolt
2G | 120383 [ *Lockwasher, Split, 7/16 In 47 40974 | Shoulder Bolt, Parking Brake 74 [Transaxie | Peeriess, Model 6394
' 21 488428 1 Puiley, Engine 28 B7980 | Decal, Pasking Brake {Bee Warranty, Page 22)
= [ 22 19413834 [ Locknut, Hex, %-15 Thd 4z 50662 | Spring, Cluich Padat 75 41106 | Tire
i 23 39658 | Belt Retsiner 50 | 121232 [*Pin, Cotter, 3732 x % In. 76 24187 1 VYalve Stem
24 35374 | Pulley, Wdler 51 50738 | Brake Pedal Assambly 77 41105 Whest
256 | 120918 | *Screw, Hex Hd, %38 x 1% in. 52 48761 | Rubber Pad, Brake Pecal
26 28928 | Shoulder Boit 83 43956 | Shatt, Brake-Cluteh Psdal
27 46848 [ Arm, Drive idler 54 49654 | Rod, Brake J I _
“Siandard Hardware $tems - May Be Purchased Locally. B
iy
=
=
&

ST'd Tn0'oN 87:3




36" RIDING MOWER MODEL 5188-1500 .

HE

| o
| o
i ALL UNNUMBERED I
i ITEMS ARE INTERCHANGEABLE =
! WITH OPPOSITE SIDE N
! el
‘ [
L

_

=

u I
e 36" RIDING MOWER MODEL 5188-1500 '
Key ] ' Key ] Tkey]
No. | Part a. Dmip;iun Na, | Part No. Description | Na. [_Par( No. | Deseription
1 48503  Seat 24 39580 | Bsaring, Steering 47 50720 | Shoulder Bolt, Axlg Pivot
2 20507 | Shoulder Bokt 25 35625 [ "E” Ring 48 120228 | *Screw, Hex Hd, 5/16.18
3 43743 Seat Sracket 28 44500 Bracket, Deck Guide 49 44059 Drag Link Assembly
4 320834 | “Screw, Hex Hd, 5/16-18x 1%In. 27 43964 Bracket. Deck Guide Support 50 44060 Drag Link
15 5 | 122017] “*Screw, Hox Hd, 5/16-18 % 1 In. 28 39573 | Screw, Mex Hd Lock, %-24x 11n 51 124825 | Nut, Hex, %.24 Tha
@« 8 4483831 "Fanwasher, §/16 In, 29 2483 Spring Washer 52 ! 21275 | Ball Joint
@ b3 43535 Fender, R.H. 30 44310 Sector Gear B3 i 50846 f Bearing, Spindle
o 8 895346 | *Scraw, Taptite, 6-2C x 1% in. 31 44611 Shoudder Bolt, Sector Gesr 54 49447 Arm, Steating
r- 9 49637 | Fender LH. 32 50117 | Lever, Throttie Controt 55 44082 | Front Axle Assembiy
[T 10 | 3413447 | Locknut, Hex, 3/1618 Thd a3 120369 | “Nut. Hex, 35-24 Thd 55 43888 | Bracket, Front Axte Suppo
Y ih 49643 | Consale Assembly 34 120382 Lockwasher, Spiit, 3 In. 57 274854 | Locknyi Hex, %-20 Tha
3 12 | 9424215 | Locknui, Hex, '4-20 Thd 3 44843 §  Pad, Vibration 58 642 §  Flatwasher
13 47083 Steering Whee! 38 50721 Hood 59 48844 Spindie, Rght
i 18 456636 Rl Pi 37 49050 | Screw, Plastite, 1i-10x % in. BO 48782 Tie Rod Assembly
5 384321  Beoring, Steering 28 434811  Gas Gauge 61 48764 | Tie Aod
16 49855 Dash Assembly 39 |, 48177 Grifle B2 45845 Sgindle, Left
17 39486 Knob. Engine Controt Lever 4G | 120233 [ “Screw, Hex Hd, 3%-18x 1 In 63 413108 Tire
18 48300 Screw, HexWash Hd, 4-20x1 In. 1 47851 8racket. Grilte Sugport, LK. ! 54 24167 Yalve Srem
18 35287 Serew, Taptite, No. 2 x ¥ i, -4 47852 Bracket, Grille Support, R.H. ] 65 39829 Wheal w/Bearing
20 39482 Retaining Ring A2 | 8413634 | Locknut, %-15 Thd &6 39978 | Beasring
i 24008]  Shaft, Steering 44 58027 | Decal, Hanger, LH. 67 40334 | Hub Cap
= |2z 454585 ! Rol! Pin 45 | 68026 | Decal, Hanger, RH 83 41107 | wrheel & Tire Assembly, Fr
25 24008 |  Pinion Gear 48 i 50719( Bracket, Deck Hanger ¢
- Standard Hardware items—May Ba Purchased Locally. T
¥
o
o
£
: |
a
: |
-
| c
[
|
= \
-
B
-
|
| o
o
CF
T
£

01




36" RIDING MOWER MODEL 5188-1500 ¢

ALL UNNUMBERED 1 i
ITEMS ARE INTEACHANGEABLE
WITH OPPOSATE SIDE

P

&

46384 | Cover, Pulley, R.H

21 45877 Nut, {lockeut switeh pary
Standard Hargware frems—May 8e Purchased Loczlly

——e e

<
=|.
4 pa=s
| E— . —
o - o
36" RIDING MOWER MODEL 5188-1500 o
Kay I Key ] Key |
No.| PartNo. | Description | Wo. | Partho. | Description ! No. | Part No. | Descrintion
1 48473 | Hand Grip 22 35410 | Spring | 142 67475 | Decal, Height Adjust
49130 Lever, Clutch <23 41204 Switch, Lockowrt | 45 46325 Mower Back
3 9424215 Locknut, 34-20 Thd ] 24 41482 Cim, Press | a6 46367 Saffle, LH.
4 46561 Soving, Clutch Lever 25 48851 Wire Assembly i 47 38319 Slade, 18 in
5 8260 Hairpin Cotter 25 47818 Pulf Pin 48 2433 Formed Washer
8 47515 | Quedram 27 43059 { Bar Hich 43 39573 | Berew, Hex Hd, %-24 x 1~
7 138413447 Lacknut, 5/16-13 Thd 28 120228 | *Screw, Hex Mg, 5/16-18 x % in 56 485812 Lifz Cabte
a 46563 | Shoulder Bolt 28 43058 | Logk Bracket [ 51 42424 J Suppart, Pivot Tube
L 48380 | Spring, Clutch Lever 30 120218 | “Serew, Hex Hd, %-16 2 1% In. | 52 23763 |  Wheel Axle R
119 120392 | *Fistwagher, '4 In 31 50613 |  Pivot Bracket J 53 39831 Wheel & Tire Assembly, £ ~ ¢
1 47823 | Idier Arm Agsembly (Includes i 32 48856 Brecket Upstop 54 39522 Pin, Clevis .
Items 12 and 13} {33 47814 |  Pin, Pivor | 55 35404 | Clevis, Lift Cable
12 41473 Brake Pod i34 48675 | *Couterpin, 3/16 x T4 in. 56 121222 | *Gotterpin. 3732 x % In
13 41801 Rivet, Brake Pad i s 48576 Lift Support, Plate Assemply l : 57 120372 | “Square Nut, %-20 Thd
14 122368 | “Scrow, Hex Hd, %-16 x 134 in. ! k) 986416 | *Fiarwasher, % In. i 58 120123 Cottarpiny
15 48476 | PuMey, Ydlar ks 49878 | V-Belt H 59 45824 | Chute Extension
1% 48477 Beit Retairer [ 50632 Quill Assemnbly H & 49873 | Pivor Tube Assembly
i 17 ]3413534 Lackmist, 3-8 Tha i 33 46365 Caver. Puiley. LH 1 &1 1 443 i Lever, Height Adjust
18 47517 | Bracker, idler Arm | 40 67944 | Decal, Caution J | 62 20250 1 Haed Grip
15 47518 Shoulder Bolt 41 122017 | *Screw, Hex Hd, 6/18-18 x 1 In 62 23170 Spring
L 20 45878 Lockwesher, {lockout switch part} L42 j SCE34 Seraw. Taptite, 5/16-18 x % in 64 122040 § “Screw, Hex Hd, 5/15.15 » -
Rl ; 43| i L

<
-

ni.

O T7:8

651°4 Tog:




